ZF (&P HHEREMR

MOTORCYCLE PARTS CATALOGUE

& (MODEL) : BS200GS-3
FRLHK ¢ _ CBR=A%

ni

Hil

PTG SEAR TN & S5EEANRZAL, FHLASEE k. WM LR TSk R
o AR RN LR T R ALE, FEAH SRR X N A R, AT AR IO R AL E . RN IE R AR B P bR
TERI P S EAH B A TP B R A4 AR MRS AR E . a8 Ed, BASTER. HH!

FOREWORD

i
=
=
W
=



Please make reference to this book when you plan to purchase the parts. Any difference against the real motorcycle,
please do as per the real. To get information concerning a certain component part, first locate, by its shape, the part in
the illustration which show its fitting position, then find out the reference number of that part and look it up the
corresponding table where all information about the part are provided, such as the name, part number, quantity and/or
its fitting relationship with other parts. Any modifications will not be informed ahead of time. Thanks !

ARSI

=R (Model) BS200GS-3 ZERUBIR CBR=AR

WEBRERIRSHERA: KIWL150. DU, KA. BESh. FRE bx
EREIR. FIIEA, BIUIRE. BELRHE. thimgshigk. NS
F e RET G EEEE . EASRG. ATJE A, BaRZege. @IS arpEss. 8
JEUESS . BARTIRAT HSLEDA B 4%, LEDE; m 4T . HEATHLEDAI B LS. BT
ARG B, SBESEME. KX, iiEEE S, ERVER
R A

RN ARA S EMEER ., RESEEOULMRENE, R
RIKZH LTI RS USRS O, bRl N AR 00
HS AR H R AT .

N

/|

=
[N
A
b
Do
A




AL/ i B A B

FOCHR

=

No. ERP No i Part Description Q’'ty .
1 1100002786 | R EhHLE K 1 =
2 100004-0083 | <& 1|
3 REWLL G # 1|
4 ]161000-0339 |1kiH s i Bl 1| &
5 [906124-0009 |#AE} M6 2 | Wi
6 i 1|
7 SR L
THE A/ R
FecHiR &
if ERP No TR B DA Part Description Q’ty fafr
1 171000-0208 |y A% 1| fF
2 |181000-1004 [JH75 4% 1|
3 [906124-0010 |#2EF M8 1|
4 1906124-0010 |BAEE M8 1 L
5 [906103-0028 [#R#: M8 X 16 1| W
6 |906104-0096 |W#F2 M8 X35 1 L
7 [906121-0019 [#/& &8 1| W
8  |906124-0010 |BAE: M8 1 L
9 |906104-0085 |4 M6 X 16 2 | Wi
JE14TT 55310




FIRE/ AT R/ D e/ FIM

T
do

JocHiR

8

No. ERP No T EBRAR Part Description Q’ty R
1 [606000-0261 |84 aedu % 1|t
2 |[372100-0106 |22 FWiZLeE 1|
3 |371100-0168 |2 1AL 1|t
4 [371200-0167 |47 im4egr6 1|
5  |600200-0134 |3l 1454 1|t
6 |600300-0030 |k 1|
7 |600100-0125 [ F4E 1|t
8  [601000-0017 |7 Fi 1|
9 [602000-0017 [#i Fims 1|t
600300-0031 |k 1|
607000-0314 | 11412 1|t
610000-0183 |BELRU 12 1|
B REAT S/ 3L B/ B/ AR/ T 2 / BT YR AR
F5 | Ere N TR B R BR
No. Part Description Q’ty
1 [s04102-0130 [ 1|
2 [901200-0571 |4 5 W4 1|t
3 |904276-0013 [preza 1|
4 |810131-0004 |f7 KT i 1|t
5 [810400-0004 [ AT EA7 B thbe 1|
6 |351000-0531 [{x3 8 m 1|t
7 [350200-0076 |1xF e 1|
8  [351001-0012 |1 ks i 1|t
331000-0249 |H AT L ER 1 {H:
813100-0057 |44 R 1|t
901100-0568 | /7 5 4k 1|
904276-0013 [k 1|t
810121-0004 | R HC)T B 1|
810300-0004 | KT B /2 S ik 1|t

T 4T




. 15 [906211-0019 |97 f1 ki Skdgde M6 X 12 4 |
B 16 |906111-0017 |424£TM6 X 20 2 | wi
e 17  |906111-0017 |MRETM6 X 20 9 i
T 18 [904287-0002 |UBI 4 |
19 |906104-0096 |W#F2 M8 X35 2 | Wi
20 1906232-0061 | K ik HBETST4. 8X12 6 | Wi
21 [906213-0007 |+ HIRETM5 X 16 8 | Wi
22 [906121-0018 |#[E &6 3 |
23 |904227-0007 |1 K HPE 3 |
24 |904233-0027 | T M 1|t
25 [810101-0139 [nimsT e 1|
26 [360001-0017 |5 K FF< 1| M
HI ZE G B 2R /S 3R / B R 5 38
F5 | kre No TR BRI R HE |
No. Part Description Q’ty
1 [502000-0232 |aiA7 Vs 2% 1|
2 [501100-0230 |fir A v 22 1|t
3 [804007-0006 |RiF4EHR A 4 1|
4 [804008-0006 |ATEIVEMIAT T4 1|t
5  [906103-0028 |#RF2 M8 X 16 6 | Wi
6 [306002-0016 |7clEI%E 5 58 5 4t 1|t
7 [906124-0009 |BAE} M6 2 | Wi
8  [306200-0021 @i 2 My 1|t
8 [306300-0021 [#iAi ML Fr 1|
7 9 |306003-0015 [l %5 Js 4 4 3 4 1|t
st 10 [804012-0018 | Wi H4EHE Py i R
Leb -3 8Ls \T
=] ] ‘
N 4
Tlge
=
B KT /YR AT AR/ B TR KT S B8
| F5 | Ere N TR B R IR
3 ; No. Part Description Qty
1 [807003-0009 [ A4 i Py it 1|
2 [333500-0157 |AAT i mIAT 1|t
L 3 [333302-0027 [HiAEE AT 4R 1|
4 [807401-0069 |ATATH4RUIR 1|t
5 |807006-0011 |#4XUAR A7 i 1|
6 |808311-0002 |FiA it it 1|t
7 |s07301-0068 [MiZc iR 1|
8 [333402-0027 |ATZE i mINT So e 1|t

N
/|
—
(I

p=i
#
=




\ 9 [807002-0008 [ 2= R4 XA A 4T 1|
‘ 10 [350201-0002 |{x3%s e 3 4 1|
ity 11 [808211-0002 |wir 24 s ke 1|
" 12 |333400-0157 | /e k61T NRE:
Tkt paw s 13 [350201-0003 |18t i o ae 1|
14 [807005-0010 |34 R 72 353 1|t
15
i? 906232-0032 | K fii 3k I Br4TST4 X 10 2 | W
18
19 [904287-0002 [UA! 4 |
20
besd iy s 5 | 21
22
23
B R SR/ RIS R /T B
F5 1 Ere No LB RXHE HE |
No. Part Description Q’'ty
1 [441001-0088 [HifEHIHt 1|
2 14220000122 |i+%#% 1| &
3 1902005-0036 |4iliE 12423%24 1|
4 1906109-0020 |MREEM12X 1. 25 1| W
5 1902002-0016 |45t kil 124215 1|
6 |402000-0187 |Hi4aHE A Bk 1. 85%17 1|
7 |404001-0074 |FTAMG 90/90-17 1|
8 [906104-0086 |IBHE M6 X 20 5 | Wi
A A B/ R A2 R AR/ R I O/ T A Bl
F5 1 Ere No LB RXHE HE |
No. Part Description Q’'ty
1 [800009-0001 |7 R 1| %
2 AR B 1 | &

N
/|
—
(I

|
#
o>
=il




3 [802000-0012 |BRiHTTF 1 lis
4 [308500-0127 |JAilifE Rk Hs 1| #
5  [801000-2225 [Hi%E & 1 | #
6 |800005-0004 |JHAY L 1| #
7 162002-0055 |5 & E 5494550 1 s
8  |904269-0012 |H%E AT 21 et 1| #%
9 [904236-0027 |4 5 Enh 2 | #F
10 {904239-0001 [HHils iz Pl 6 |
10 [906211-0019 [N 7N AR KB M6X 12 4 | i
11 |906124-0009 |45t M6 4 | P
12 |906104-0094 |WRFE M8X 25 1 | i
13 902007-0042 |[FHiltE 1| #
14 |906205-0007 |75 & H g b8X90M6X 15, 1 lis
15 |906109-0017 |42 Kt M8 1 |
EX:L 05 L NVEY VG SN e

F5 | Ere N B LA B R BB | an
No. Part Description Q’'ty

1 [302000-0061 |55 2% 1| %
2 [304000-0063 | s Jk 2k el 1| ft
3 NIER IR E 1 i
4 |306500-0024 |IRN]G 5% 1| #
5 |312200-0012 B\ 1| %
6 |906104-0084 [#ZF4M6X 12 1 | W
7 HI MR 1 [
8 |305000-0070 | A k22 1|
9 RBAKEKE 1| %
10 |904282-0001 |4k 4i-F 4% 2 | %
11 a4k iE 1| %
12 [301000-0028 | i3 2 4k i 22 1| %
13 |307000-1034 |3 s 4% 1 | #
14 |303100-0051 | &5 b 1 fF
15 |906104-0081 [HEA4% M5X 20 1 | Wi
16 |906104-0085 [HEA4 M6X 16 1 | m
L1470 TR




WMAELEAT I/ T FHE/ EERR/ ERT

F5 | Ere N B LA BAH R 5B | an

No. Part Description Q’ty
1 [800800-0026 |44 % itk 1 lis
2 |812300-0223 |4 T S 1|
3 |713600-0040 |45 J5HkF 1 s
4 |801400-0270 |HAA PR 1| #
’ 5 [805200-0093 |54 R AR BB 1| #
§ Ly n b 6 [805304-0002 |J54YE)5 Bebfit 1| fF
e : _ 7 [801300-0271 | AH IR 1|
bbiidd ’\ N - 8  [303200-0090 | bt 41 1| #
9 [805400-0005 |5 $4¥eHR HE Mtk 1 lis
10 |713500-0040 % J5#F 1| #
11 |800700-0024 |iHi%E A Btk 1 lis
12 [812200-0146 |1 F Syt 1| #
13 |906104-0093 |WRFE M8X 20 4 | mi
14 1906213-0007 |+ 77 HUZEIME X 16 1 L
14 [906213-0007 |1-=*Hi #URETM5 X 16 3 | @i
15 [906232-0032 | Kk H BATST4 X 10 2 | W
16 [906104-0085 |W&Fe M6X 16 2 | M
17 |906211-0011 | 7S KR SkIBHE M6 X 16 6 |
18  [904287-0002 [UA! 2 |
19  |906204-0006 [4ZH}ETM6X 19 6 | MW
20 |906104-0085 |MEFE M6X 16 1| mi
21 [906124-0009 [8ZHE M6 1 | M

BETH

F5 | Ere N B SAR B R BB | an

No. Part Description Q’'ty
1 [903200-0090 |BEZ T H E
2 12-143RF fF
3 8-104RF s
4 ?rgm?ﬂfxﬁ% fF
5 I8 KL FEET (BEJR: 2. 5m e

m)

6 il fr1 4 fF
7 5mm Py 75 fF

N
/|
—
(I

=
#
¢]
=




Tk RAT /et B/ i s

F5 | Ere N B LA BAH R BB | an
No. Part Description Q’ty

1 806101-0105 |Z& {55 1 lis
2 i A 1| #
3 [809100-1716 |/ ZEfRE 1 lis
4 |333600-0127 |Ja &5 TA4T 1| #
5 [345000-0014 | )5 REERAT 1 lis
6 [805004-0085 |J5 K e 3 4 1| #
7 [306400-5014 |J5 4% 1 lis
8  |333700-0126 |JEAE1A4T 1| #
9 [332000-0210 [T E K 1 lis
10 [809200-1712 |47 %4k 1| #
11 [806201-0120 |47l 1 s
12 |805500-0040 |J& #5IRAR 4 1| #
13 [805300-0124 |J5 4Vt G B 1 lis
14 [820400-0796 |5 2% 1| #
15 [809700-0025 |Z-fARiEHeHk 1 lis
16 [906232-0061 | KJmisk B BETST4. 8 X 12 5 | Wi
17 ]906232-0061 | Kk HBETST4. 8 X 12 5 | ®i
18  |906104-0092 [iZ: M8 X 16 3 | W
19  |906103-0023 |W&Fe M6X 16 2 i
19  |906124-0009 [#Z£E M6 2 | Wi
19  |906121-0018 |#4[E &6 2 i
20 [906124-0009 [#ZEE M6 3 | W
21 |906232-0061 K3k HHETST4. 8X 12 6 | mi
22 [906204-0016 [MZEEETM5X 19 2 | Wi
23 [906213-0006 |+ HIRETM5 X 12 2 | mi

FEBEE

F5 | Ere N B LA B R BB | an
No. Part Description Q’ty

1 702000-0064 | A3 1 fF
2 |703000-0069 |FlHE#A 1| #
3 |906104-0087 |MEFe M6 25 1 i
4 1906104-0087 |4ZHE M6 X 25 1 | M
5 |906121-0018 |#E &6 1 i
6 |906121-0018 |4/ &6 1 |

N
/|
—
(I

|
#
©
=il




TR AR e s B i e B L B

5 | ere o SHM LB R BB | e
No. Part Description Q’ty

1 [408001-0144 |J54MiA 120/70-17 1| #
2 [406000-0205 |JEREEEK 3.5417 1| #
3 |409000-0088 |£& A i ik 428H-38 1 lis
4 |442001-0028 |JERERIAE 1| #
5 JE R B 1 | #
6 [902005-0035 |4HE 15%26+28 1| #
7 [523200-0006 | AR 1 lis
8  [523200-0006 |ifTins 1| #
9 1523200-0006 |1 Ti %% 1 s
10 [523200-0006 |15 A4 1| #
11 [902005-0570 |§h%E 15%30%12 1 lis
12 906109-0021 [4#ZEIM14X 1.5 1 | M
13 {902002-0041 |75 2245 3k Hl 154294 1 lis

EX BB JERE

5 ERP No LR BRI %Xﬁ% ﬁ% R
No. Part Description Qty

1 5231000562 |7 XA 1| #
2 1902002-0225 |52 4k 14%243 1 lis
3 [906109-0021 [4ZEFM14X 1.5 1 | M
4 1540300-0588 |5 JkiE A 1 lis
5 [906104-0113 |42 M10X45 2 | W
6 |906109-0019 [##E} MI0X1.25 1| #




BE/TF/ RER

F5 | Ere N B LA BAH R BB | an
No. Part Description Qty

1 [231000-0030 |84 428H-132°1F 1 | %
2 1906103-0022 [4ZHe M6 X 12 4 | W
3 |906121-0018 |#/E 6 4 | M
4 |805100-0418 |JE#45EMK 1| #
5 |906104-0085 |M&Fe M6X 16 1 i
6 904201-0036 |#E%P £ 1| #

ERR R B/ S /ST BE /Oe / EEEh R /SE

F5 | Ere N B LA B R BB | an
No. Part Description Q’'ty

1 511000-0998 | ZE 48 SR H2 SRk 1 s
2 |510003-0022 | R BHHLHG A B 1| #
3 [510004-0022 | R BWWLIT AT 1 s
4 [906116-0001 [ CoHIET3X 7 2 | W
L1407 11T

7N




5 R 1 | #
6 |530100-0138 |74 1| #
7 [530001-0019 |3 4R 115% b 15%17. 5% 2. 5 1 s
8  [906109-0017 [WZH} M8 4 | W
9 [906104-0097 [WFH: M8 X40 4 | mi
10 906109-0019 [4ZHF M10X1.25 1 | i
11 |360500-0056 |EEHE LN 1 lis
12 [360600-0060 [HEtkdiz: 1| #
13 9061040084 |MRFE M6 X 12 2 i
14 [906109-0017 [W&E} MS 2 L
15 |906104-0245 |WRkE M8X 95 2 | i
16 |906109-0019 [4ZHF M10X 1. 25 2 | Wi
17 1906224-0001 | I3 ZRERA2M10X 1. 25 X 35 1 | ®i
18  [906104-0121 [#Z#: M10X115 2 | Wi
19 [523002-0007 |V X Bz i 2 s
77 i/ R BRAR/ KB

S 1 ke No TS RCHE BB | gy
No. Part Description Q’ty

1 |503300-0074 |7 Ak &k 1| #
1-1 |503300-0074 |J5 a4 1 lis
1-2  [503300-0074 |3 {38 2 | W
1-3  [503300-0074 |F-# 8 2 i
1-4  [503300-0074 |/~ FiEHE 2 | Wi
1-5 [503100-0104 |77 Ia14E FIPAR 1 lis
1-6  |503100-0104 |7 Fak 2 T iE e 2 | W
1-7 |503700-0002 |HERALA 2 lis
1-8  |503700-0002 |75 A 47k 1| #
1-9 |503300-0074 |J5AEEH 1 lis
1-10 [503300-0074 |7 it i 5 b &f 1| #
1-11 [503300-0074 |77 [a1AE N fbEBF 1 s
2 1906104-0084 [4ZHe M6 X 12 2 | Wi
3 |360000-0474 | i K FFIH 1 s

A BEA
1477 120




FS | Ere No BT B RXHE BB |
No. Part Description Q’'ty
1 441000-0223 | BRI LK 1 i
2 [441000-0223 |RER 5 1 lis
3 |441000-0223 |HERFAH 1 i
4 |441000-0223 |BEMAHAL A 1 s
5 [906103-0030 |#Rke M8 X 25 2 i
6 (9061040084 [WZHE M6X 12 1 L
//.
A
JEEER]

FE | Ere No UL LTI RIHE BB | i
No. Part Description Q’'ty

1 442000-0051 | /5 BRI ALK, 1 i
2 [906104-0085 [iZ#: M6X 16 1 L
3 |906103-0029 |MEFE M8X 20 2 | i
4 [906112-0027 [WZATM5X 16 2 | Wi
5 |430002-0004 |J& Hil 5L 1 fF
6  [906111-0017 [WEATM6X 20 2 | Wi
7 Jig TR AR 1 fF

5
fnﬂ._‘,!,‘;;:u
L1470 130T




g

E3Ei0

&

No. ERP No SRR B Part Description Q’ty g
1 |533300-0098 |Jei A Al 1 |
2 (5310000052 |l A Hal AL B 1| #
3 |534300-0100 |5 45 fidl ) 1 lis
4 |532000-0027 | A7 e E & 1| #
5 [906111-0065 |MRETM8 X 35 2 i
6 |906111-0061 [HEETMSX 20 2 L
7 [906111-0065 |MRETM8 X 35 2 i
8  |906111-0061 |4Z4TM8 X 20 2 | W
5
L1470 1400




